Home Xli pinspotter section Xl pinspotter section 8270 pinspotter section 8230 pinspotter section Motors section Gearboxes section Ball returns section Bumpers section
 Part number: 8' Bumper Assemblies
8' Bumper Assemblies Description:

These are the complete first section of bumpers; includes rail, upright brackets, dummy rails pieces, and angle weldments.
NOTE: This site is no longer updated with new information.


Components
049 007 006-x 049 007 006-X 8' Bumper Assembly, LH
049 007 009-x 049 007 009-X 8' Bumper Assembly, RH
049 007 092-x 049 007 092-X 8' Rail Assembly, LH
049 007 091-x 049 007 091-X 8' Rail Assembly, RH
049 007 081 049 007 081 Upright Bracket
049 007 148 049 007 148 Pivot Pin, Lower
049 007 042 049 007 042 Nylon Bushing
919 015 055 919 015 055 E-Clip, M5
049 007 124 049 007 124 M6 x 26mm Philips #3 Shoulder Bolt
872 062 017 872 062 017 Nut, Nylock, M6
049 007 079-x 049 007 079-X Filler Piece, LH or RH side
861 482 307 861 482 307 Hex Screw, 4.8 x 30mm
822 540 950 822 540 950 Phillip Pan Head Thread Forming Screw
049 007 068 049 007 068 Spring
822 340 720 822 340 720 Self Tapping Screw
01 562 01 562 Cotter Pin, 1/8 x 1-1/4"
049 007 179 049 007 179 Spring Hook
049 007 011 049 007 011 Bumper Key
049 007 064 049 007 064 Bumper End Cap, LH
049 007 065 049 007 065 Bumper End Cap, RH
049 007 024 049 007 024 Warning Label, Hand
049 007 056 049 007 056 Insert, Steel
049 007 122 049 007 122 Pan Head Shoulder Bolt, M6 x 26mm

NOTE: This screw is now obsolete and has been replaced by part number 049 007 124.
Top | Back | Home